
Report 

Akaroa Wastewater Scheme Upgrading - 
Resource Consents Application and 
Assessment of Effects on the Environment - 
Volume 2 Appendices 

Prepared for Christchurch City Council 

Prepared by CH2M Beca Ltd 

30 June 2014  



Akaroa Wastewater Scheme Upgrading - Resource Consents Application and Assessment of Effects on the Environment - Volume 2 Appendices 

 

CH2M Beca // 30 June 2014 

6517986 // NZ1-9190345-1 0.1 // page i 

Appendices 

Appendix A 

Existing Consent 

Appendix B 

Akaroa Harbour Modelling Report (NIWA, 2014a)  

Appendix C 

Drawings  

Appendix D 

Preliminary Site Investigation (Contamination) Akaroa Wastewater Terminal Pump Station (CH2M 

Beca, 2014) 

Appendix E 
[...]
Council with a Contractor’s Environmental Management Plan for each stage of the project, at 
least ten working days prior to the intended date of commencement of works authorised by this 
consent. 

n The submitted Contractor’s Environmental Management Plan shall define the actions to be taken 
to ensure compliance with all conditions of these consents, or in response to any incident that 
may impact adversely on the environment. The Plan and any revisions shall include the best 
practicable options for achieving compliance with the conditions of this consent. 

n All work shall be carried out in accordance with the Contractor’s Environmental Management 
Plan, except that the Contractor may, at any time during the period of this consent, submit to the 
Manager, Regulatory Department, Christchurch City Council, amendments to the Plan for 
approval, provided these amendments improve the efficiency and/or quality of the construction 
works, or avoid, remedy or mitigate an adverse effect.  

n Copies of this consent and the Contractor’s Environmental Management Plan shall be kept in 
the Contractor’s office on site at all times during each stage of works, and is to be made readily 
available. All workers and contractors on the sites shall be familiar with the conditions of this 
consent as it affects their particular area of operation. 

n Finally agreed consent conditions will need to be included in the Contractor’s Environmental 
Management Plan. 



 

 
CH2M Beca // 30 June 2014 // Page 4 

6517986 // NZ1-8911638-29  2.4 
 

2 Summary of Preliminary Design 

2.1 Overview of Existing Network 

The existing Akaroa wastewater network consists of three gravity catchments serviced by three 
pump stations connected in series - Reserve Pump Station, Fire Station Pump Station and Glen 
Pump Station (Figure 2.1). The Glen Pump Station, which is the last in the series, pumps all 
Akaroa’s wastewater flows to the existing treatment plant south of the town. Following treatment, 
wastewater is disposed to the harbour through a short harbour outfall. 

2.2 Overview of Proposed Upgraded Scheme 

The key features of the proposed upgraded scheme are: 

n Reversal of the wastewater flow along Beach Road, with the Glen Pump Station pumping to the 
Fire Station Pump Station, which will pump to a new Terminal Pump Station. The Reserve Pump 
Station will also pump to the Terminal Pump Station, which will pump wastewater up to the new 
Akaroa Wastewater Treatment Plant on Old Coach Road. This will involve replacing pumps in 
the Glen and Fire Station Pump Station, and new pressure pipelines. 

n The Terminal Pump Station will be located in the Akaroa Boat Park, and will include fine screens 
and grit removal, to protect the progressive cavity pumps. Flow from the Terminal Pump Station 
will be pumped up Old Coach Road in a new pipeline. 

n A new biological nitrogen removal (BNR) membrane treatment plant on the corner of Old Coach 
Road near the intersection of Long Bay Road, which will provide secondary and tertiary 
treatment, producing a significantly better wastewater quality than the current treatment plant. 
The treatment process will likely be the Modified Ludsak-Ettinger (MLE) process, although other 
alternatives proposed by tenderers would be considered. The MLE process includes an anoxic 
zone followed by an aerobic zone. Solids separation and disinfection will be provided by 
membrane filtration. 

n Treated wastewater flows will discharge to mid-Akaroa Harbour via a new outfall pipeline 
approximately 2.5km long constructed from Childrens Bay. The outfall will be connected to the 
treatment plant via a new gravity main installed on Old Coach Road. 

n Peak wet weather wastewater flows in Akaroa above 14L/s, in excess of the capacity of the 
balance tank, will bypass the biological treatment process. The bypass flows will be screened 
and UV disinfected before being combined with the fully treated wastewater and discharged via 
the harbour outfall. 

An overview of the proposed scheme is shown in Figure 1.1. The reversal of the reticulation 
network is illustrated on Drawings 6517986-CE-001 to 6517986-CE-010, which are appended to the 
AEE. 

 



 

 
CH2M Beca // 30 June 2014 // Page 5 

6517986 // NZ1-8911638-29  2.4 
 

 

 

Figure 2.1 – Existing Wastewater Network



 

 
CH2M Beca // 30 June 2014 // Page 6 

6517986 // NZ1-8911638-29  2.4 
 

 

2.3 Pump Stations and Trunk Pipeline Design 

The following upgrades will be required to the pump stations and pressure mains to allow reversal 
of flow through the existing reticulation network to the new Terminal Pump Station near the north 
end of Akaroa. 

2.3.1 Single Dwelling and Landfill Leachate 
n The existing pressure main between the Glen Pump Station and the existing wastewater 

treatment plant will be decommissioned. 
n An E/One pressure sewer pump station will be installed to collect flows from a single dwelling at 

281 Beach Road and the Akaroa Landfill leachate drain. 
n A DN63mm polyethylene pressure main will be slip-lined through the existing (abandoned) 

DN200mm diameter asbestos cement pressure main pipe, to convey flows from the pressure 
sewer pump station to the Glen Pump Station. 

2.3.2 Glen Pump Station 
n The two Glen Pump Station pumps are oversized for the future design flow of 14L/s and will be 

replaced by smaller pumps operating as duty/standby. The wet well will remain unaltered. There 
will be local excavation works required to connect to the new pressure main. 

n A new DN160mm polyethylene (PE) pressure main will be installed by slip-lining through the 
existing 200mm diameter AC pressure pipeline between the Glen Pump Station and the Fire 
Station Pump Station. 

n CCC has confirmed that the direct gravity connections to the existing pressure main can be 
connected to the upgraded system. 

n A temporary solution (most likely using tanks and sucker trucks) will be required to manage the 
flow from these gravity connections while slip-lining is carried out. 

2.3.3 Fire Station Pump Station 
n The existing pump station has issues with high pump starts and odour issues. 
n The theoretical design flow (38L/s) is lower than existing, due to reversal of flows through the 

reticulation network. Based on the reduced flows, pump starts are likely to be within acceptable 
limits and therefore the existing wet well can be retained. 

n Both pumps are likely to be replaced, however design flows are to be confirmed. 
n To address odour issues, the existing biofilter will be replaced with a larger biofilter on the same 

site, with approximate dimensions of 2.5m x 2.5m. 
n A DN225mm PE pressure main is proposed between the Fire Station Pump Station and the 

Terminal Pump Station. Between the Fire Station and Reserve Pump Station, the new pressure 
main could be pipe-burst through the existing 200mm and 150mm diameter AC pressure 
pipeline. The last section from the Reserve Pump Station to the Terminal Pump Station will need 
to be trenched or drilled. 

2.3.4 Reserve Pump Station 
n This pump station will be servicing the same catchment; therefore it is unlikely that any upgrade 

works will be required. 
n The pump outlets will be connected to the proposed DN200mm PE pressure main to convey 

flows from the Reserve Pump Station to the new Terminal Pump Station. 



 

 
CH2M Beca // 30 June 2014 // Page 7 

6517986 // NZ1-8911638-29  2.4 
 

2.4 Terminal Pump Station Design 

The new Terminal Pump Station will pump all the wastewater from Akaroa up to the treatment plant 
via a single pressure main along Old Coach Road. 

The pump station will be a building containing screens and grit traps, a wet well, three progressive 
cavity pumps and electrical equipment. An external containerised generator will be provided outside 
the building so the pump station can operate when normal power supply is interrupted. A biofilter 
will be provided for odour management. 

Drawings 6517986-ME-20 and 6517986-ME-21 (appended to the AEE) show the proposed location 
and general arrangement for the Terminal Pump Station. 

2.5 Terminal Pump Station Pressure Pipeline 

The pressure main connecting the Terminal Pump Station with the wastewater treatment plant will 
follow Old Coach Road. The alignment will be shared with the treatment plant outfall pipe, and the 
raw and treated water pipelines presently being constructed by CCC under a separate project. 

The lower 400m of pressure main will be DN280 PE100 SDR9 (PN20). The upper 650m of pressure 
main will be DN280 PE100 SDR11 (PN16). 

The pressure main will discharge into a balance tank at the treatment plant with a static head of 
approximately 118m. 

2.6 Wastewater Treatment Plant Design 

2.6.1 Overview 

The following preliminary design has been developed to enable a consent envelope to be defined 
for a wastewater treatment plant at the top of Old Coach Road. The proposed procurement method 
for the treatment plant is a design and build contract, and as such the final design is likely to be in 
general accordance with, but different to that presented here. 

Council has committed to a “best wastewater quality available” approach for wastewater treatment. 
To achieve this, a year-round biological nitrogen removal (BNR) process with membrane filtration 
for solids separation and disinfection for the treatment plant has been selected. 

2.6.2 Process Description 

Figures 2.2 and 2.3 illustrate the process for wastewater treatment at the proposed new Akaroa 
Wastewater Treatment Plant. Screening and grit removal (primary treatment) will be provided at the 
Terminal Pump Station. 

All flow to the treatment plant will be received in a 250m³ flow balance tank. Normal flows (up to 
14L/s) will receive full treatment using the BNR process with membrane filtration. Once the capacity 
of the balance tank is reached, additional flows above 14L/s will bypass the main treatment 
process, receiving UV disinfection, before combining with the treated wastewater from the main 
process. 

Modified Ludzak-Ettinger (MLE) reactors are a conventional process for BNR. The MLE process is 
an anoxic, followed by aerobic, system with a high level of recycle from the aerobic zone to the 
anoxic zone to provide sufficient nitrate and nitrite for nitrogen removal by de-nitrification. This 
recycle is combined with Return Activated Sludge (RAS) from the membranes to provide sufficient 



 

 
CH2M Beca // 30 June 2014 // Page 8 

6517986 // NZ1-8911638-29  2.4 
 

microorganisms (otherwise known as Mixed Liquor Suspended Solids (MLSS)) to treat the 
wastewater. To avoid biological inhibition, both carbon (acetic acid) and alkalinity (bicarbonate) will 
be added to the wastewater as it enters the MLE reactors.  Alternative treatment processes which 
produce the same effluent quality will also be considered. 

Wastewater from the MLE reactors (or other treatment process) will then be treated using 
membrane filtration, to remove suspended solids and pathogens. The membranes are most likely to 
be low pressure hollow fibre membranes located in a separate membrane building. 

Waste Activated Sludge (WAS) will be periodically removed from the membrane tanks and 
thickened using a gravity belt thickener, and stored in an enclosed tank. It is expected that sludge 
from the tank would be removed weekly and tankered to the Christchurch Wastewater Treatment 
Plant for processing into biosolids. 

Mechanical equipment (blowers and most pumps) will be sized for duty/standby operation. This 
means the process can continue following the failure of individual items of mechanical equipment. 
The gravity belt thickener and thickened WAS pumping will be specified duty only, as they are only 
required 1 to 2 hours per day, and the process could continue for several days without these units in 
operation. 

 

Figure 2.2 - Process Flow Diagram for Akaroa Wastewater Treatment Plant 



 

 
CH2M Beca // 30 June 2014 // Page 9 

6517986 // NZ1-8911638-29  2.4 
 

2.6.3 Treatment Process Options 

For the purposes of the consenting process, the following BNR processes remain as viable 
treatment alternatives for the design build contractor: 

n Modified Ludzak-Ettinger Reactors (MLE) 
n Sequence Batch Reactors (SBR) 
n Oxidation Ditch 
n Mixed Bed Biofilm Reactor (MBBR) 
n Integrated Fixed Film Activated Sludge (IFAS) 
n Biological Trickling Filter (BTF). 

 

Figure 2.3 – Wastewater Flow Paths Through Akaroa Wastewater Treatment Plant 

2.7 Outfall Design 

2.7.1 Overview 

The outfall pipeline will carry treated wastewater from the treatment plant to the discharge point in 
Akaroa Harbour. In periods of sustained wet weather, when the wastewater inflow exceeds the 
capacity of the treatment plant and balance tank, the outfall pipe will carry screened and UV 
disinfected diluted wastewater to the discharge location. 

The pipe material is proposed to be polyethylene (PE) with a total length of the pipeline between the 
treatment plant and the discharge location of 3,725m. 

The proposed outfall alignment and discharge location is shown on Drawing GIS-6517986-05 
(appended to the AEE). 

2.7.2 Land Pipeline Alignment 

The land pipeline runs from the wastewater treatment plant down Old Coach Road, across State 
Highway 75 and along Childrens Bay Road to the north end of Childrens Bay (refer Figure 2.4). This 
is the preferred location for the pipeline to leave the shoreline, as it reduces construction phase 
disruption to beach and boat users, avoids the well-established vegetation and boardwalks in 
Childrens Bay and avoids the rock headland further north. 



 

 
CH2M Beca // 30 June 2014 // Page 10 

6517986 // NZ1-8911638-29  2.4 
 

2.7.3 Harbour Outfall Alignment 

The harbour outfall is proposed to run from Childrens Bay to a “mid-harbour outfall” location shown 
in Figure 2.5. The pipeline has been designed with 1m cover to the pipe beneath the seabed to 
reduce the risk of it being snagged by anchors and to provide protection from tsunami conditions. 
The pipeline depth at the inshore end increases to 2.6m so that the proposed de-aeration structure 
is always submerged even at low tide. 

Even though the design has considered boat anchorage, the completed outfall and diffuser location 
will require restricted anchorage designations, and diffuser components will be designed with a 
degree of protection from errant anchor placement and drag. 

 

Figure 2.4 – Alignment of Harbour Outfall in Childrens Bay 



 

 
CH2M Beca // 30 June 2014 // Page 11 

6517986 // NZ1-8911638-29  2.4 
 

 

Figure 2.5 - Proposed Akaroa WWTP and 2.5km harbour outfall (existing Akaroa WWTP and 
existing outfall also shown). 

2.7.4 De-aeration Chamber Design 

The harbour outfall pipeline will be laid relatively flat and air may accumulate at local high points. 
This can cause issues with buoyancy, increased local losses and potentially air locking in the 
pipeline. Therefore a de-aeration chamber is proposed at the shoreline to allow air entrained in the 
flow to escape before it enters the harbour outfall. 

The preliminary design for the de-aeration chamber is an enlarged section of pipeline, 10m long and 
600mm diameter, laid on as steeper positive gradient as practicable. This will reduce the flow 
velocity sufficiently and allow entrained air to escape through three off-takes on the soffit of the 
chamber leading to air release valves on the edge of Childrens Bay Road. The chamber will be 
buried below low tide so that it is permanently submerged. 

2.7.5 Diffuser Design 

The recommended diffuser design comprises three risers at 5m centres, each discharging to two 
horizontally opposed ports 0.3-0.5m above the seabed. The diffuser will be buried at 9.5m depth to 
Mean Sea Level, with riser units to bring the flow up from the pipe ports to a tee head discharge 
above the seabed. The risers and discharge heads will be contained within protective structures 